



TEST REPORT

NUMBER: SHAH00309935

APPLICANT: NEAT-OH! INTERNATIONAL, LLC.
790W FRONTAGE ROAD, SUITE 303
NORTHFIELD, IL 60093 USA.
ATTN: ELAN FELDMAN

DATE: APR 11, 2012

SAMPLE DESCRIPTION:

FOUR (4) PIECES OF SUBMITTED SAMPLE SAID TO BE :

ITEM NAME : **BLOSSOM BACKPACKS-GREEN AND BLUE.**

ITEM NO. : **M1568XX, A1526XX, A1527XX.**

GOODS EXPORTED TO : WORLDWIDE.

COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

TO BE CONTINUED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

JACOB LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00309935

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
COMPOSITE TESTED COMPONENTS & TESTED COMPONENT OF SUBMITTED SAMPLE	U.S. CFR TITLE 16 (CPSC REGULATIONS) - PART 1303 TOTAL LEAD CONTENT	PASS
	U.S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS
	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 TITLE I, SECTION 101 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS
	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 TITLE I, SECTION 101 FOR TOTAL LEAD CONTENT IN NON-SURFACE COATING MATERIALS (SUBSTRATE)	PASS
	ILLINOIS LEAD POISONING PREVENTION ACT 410 ILCS 45 SECTION 6 (PUBLIC ACT 095-1019)	PASS
	CANADA CONSUMER PRODUCT SAFETY ACT TOYS REGULATION SOR/2011-17 SECTION 27(3) (d) ON PHTHALATE CONTENT	PASS

TO BE CONTINUED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

JACOB LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

1 TOTAL LEAD (Pb) CONTENT

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1303, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN (%)</u>	<u>LIMIT (%)</u>
(1, 2&3)	<0.002	0.009
(4&5)	<0.002	0.009
(6&7)	<0.002	0.009
(8)	<0.002	0.009

REMARK : < = LESS THAN

TESTED COMPONENTS :

- (1) PURPLE COATING ON FABRIC. (FLOWER-BACKPACK)
- (2) BLUE COATING ON FABRIC. (FLOWER-BACKPACK)
- (3) WHITE COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (4) HOT PINK COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (5) FUCHSIA COATING ON FABRIC. (FLOWER/STRIPE-BACKPACK)
- (6) GREEN COATING ON FABRIC. (FLOWER-BACKPACK)
- (7) DULL PURPLE COATING ON FABRIC. (DOT-BACKPACK)
- (8) BLACK/WHITE COATINGS ON FABRIC. (SEWN-IN LABEL OF BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.3, 2012

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

2 TOTAL LEAD (Pb) CONTENT IN SURFACE COATING

AS PER STANDARD OPERATING PROCEDURE FOR DETERMINING LEAD (Pb) IN PAINT AND OTHER SIMILAR SURFACE COATINGS (APRIL 26, 2009), TEST METHOD CPSC-CH-E1003-09 WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN ppm</u>	<u>LIMIT IN ppm</u>
(1, 2&3)	<20	90
(4&5)	<20	90
(6&7)	<20	90
(8)	<20	90

ppm = PARTS PER MILLION = mg/kg
< = LESS THAN

TESTED COMPONENTS :

- (1) PURPLE COATING ON FABRIC. (FLOWER-BACKPACK)
- (2) BLUE COATING ON FABRIC. (FLOWER-BACKPACK)
- (3) WHITE COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (4) HOT PINK COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (5) FUCHSIA COATING ON FABRIC. (FLOWER/STRIPE-BACKPACK)
- (6) GREEN COATING ON FABRIC. (FLOWER-BACKPACK)
- (7) DULL PURPLE COATING ON FABRIC. (DOT-BACKPACK)
- (8) BLACK/WHITE COATINGS ON FABRIC. (SEWN-IN LABEL OF BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.3, 2012

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

3 TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING MATERIALS

(SUBSTRATE)

AS PER STANDARD OPERATING PROCEDURES FOR DETERMINING TOTAL LEAD (Pb) IN CHILDREN'S PRODUCTS, TEST METHODS CPSC-CH-E1002-08.1 AND CPSC-CH-E1001-08.1 WERE USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN ppm</u>	<u>LIMIT IN ppm</u>
(1, 2&10)	<10	100
(3, 4&6)	<10	100
(5)	<10	100
(7, 9&23)	<10	100
(8&13)	<10	100
(11&12)	<10	100
(14, 15&16)	22	100
(17, 18&19)	29	100
(20, 21&22)	<10	100

ppm= PARTS PER MILLION = mg/kg

< = LESS THAN

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

TESTED COMPONENTS:

- (1) FUCHSIA COATED WOVEN FABRIC. (BACKPACK)
- (2) BLUE COATED WOVEN FABRIC. (BACKPACK)
- (3) TRANSPARENT FUCHSIA PLASTIC. (ZIPPER TEETH-BACKPACK)
- (4) BLACK PLASTIC. (ADJUSTABLE BUCKEL-BACKPACK)
- (5) WHITE SPONGE. (INSIDE SHOULDER STRAP-BACKPACK)
- (6) BLACK PLASTIC. (SPRING HOOK-BACKPACK)
- (7) TRANSPARENT PLASTIC. (INNER POCKET-BACKPACK)
- (8) BLUE ELASTIC. (MESH POCKET PIPING-BACKPACK)
- (9) TRANSPARENT PURPLE PLASTIC. (ZIPPER TEETH-BACKPACK)
- (10) PURPLE COATED WOVEN FABRIC. (PIPING-BACKPACK)
- (11) VIOLET COATED WOVEN FABRIC. (BACKPACK)
- (12) GRASS GREEN COATED WOVEN FABRIC. (BACKPACK)
- (13) GRASS GREEN ELASTIC. (MESH POCKET PIPING-BACKPACK)
- (14) TRANSPARENT RUBBER. (DESIGN-BACKPACK)
- (15) RED RUBBER. (DESIGN-BACKPACK)
- (16) BLACK RUBBER. (DESIGN-BACKPACK)
- (17) SILVER COLOR METAL. (ZIPPER PULLER-BACKPACK)
- (18) SILVER COLOR METAL. (ZIPPER SLIDER-BACKPACK)
- (19) SILVER COLOR METAL. (FEMALE SNAP BOTTOM-BACKPACK)
- (20) SILVER COLOR METAL. (FEMALE SNAP CAP-BACKPACK)
- (21) SILVER COLOR METAL. (MALE SNAP BOTTOM-BACKPACK)
- (22) SILVER COLOR METAL. (MALE SNAP CAP-BACKPACK)
- (23) GREY PLASTIC. (INSIDE PIPING-BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.3, 2012

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

4 TOTAL LEAD (Pb) CONTENT

AS PER ILLINOIS LEAD POISONING PREVENTION ACT 410 ILCS 45 SECTION 6 (PUBLIC ACT 095-1019), ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN %</u>
(1, 2&3)	<0.002
(4&5)	<0.002
(6&7)	<0.002
(8)	<0.002

REQUIREMENT:

THE TOTAL LEAD CONTENT SHALL NOT EXCEED 0.009% FOR SURFACE COATING IN ACCORDANCE WITH THE CONSUMER PRODUCT SAFETY IMPROVEMENT ACT OF 2008 (CPSIA).

REMARK: < = LESS THAN

TESTED COMPONENTS :

- (1) PURPLE COATING ON FABRIC. (FLOWER-BACKPACK)
- (2) BLUE COATING ON FABRIC. (FLOWER-BACKPACK)
- (3) WHITE COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (4) HOT PINK COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (5) FUCHSIA COATING ON FABRIC. (FLOWER/STRIPE-BACKPACK)
- (6) GREEN COATING ON FABRIC. (FLOWER-BACKPACK)
- (7) DULL PURPLE COATING ON FABRIC. (DOT-BACKPACK)
- (8) BLACK/WHITE COATINGS ON FABRIC. (SEWN-IN LABEL OF BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.3, 2012

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

5 DI (2-ETHYL HEXYL) PHTHALATE (DEHP) CONTENT TEST

BY SOLVENT EXTRACTION AND GAS CHROMATOGRAPHY-MASS SPECTROMETRY
(GC-MS) ANALYSIS.

<u>TESTED COMPONENT</u>	<u>RESULT (% , (w/w))</u>	<u>LIMIT (% , (w/w))</u> <u>(MAX.)</u>
(1, 2&3)	ND	0.1
(4&5)	ND	0.1
(6&7)	ND	0.1
(8)	ND	0.1
(9, 10&18)	ND	0.1
(11, 12&14)	ND	0.1
(13)	ND	0.1
(15&17)	ND	0.1
(16&21)	ND	0.1
(19&20)	ND	0.1

REMARK: THE ABOVE LIMIT WAS QUOTED FROM THE CONSENT JUDGMENT NO.
SF-480730 SETTLED BY SUPERIOR COURT OF THE STATE OF
CALIFORNIA FOR THE COUNTY OF SAN FRANCISCO, FOR BAGS BASED
ON THE CALIFORNIA PROPOSITION 65.

DETECTION LIMIT = 0.01% (w/w)

ND = NOT DETECTED

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

TESTED COMPONENTS:

- (1) PURPLE COATING ON FABRIC. (FLOWER-BACKPACK)
- (2) BLUE COATING ON FABRIC. (FLOWER-BACKPACK)
- (3) WHITE COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (4) HOT PINK COATING ON FABRIC. (FLOWER/HEART-BACKPACK)
- (5) FUCHSIA COATING ON FABRIC. (FLOWER/STRIPE-BACKPACK)
- (6) GREEN COATING ON FABRIC. (FLOWER-BACKPACK)
- (7) DULL PURPLE COATING ON FABRIC. (DOT-BACKPACK)
- (8) BLACK/WHITE COATINGS ON FABRIC. (SEWN-IN LABEL OF BACKPACK)
- (9) FUCHSIA COATED WOVEN FABRIC. (BACKPACK)
- (10) BLUE COATED WOVEN FABRIC. (BACKPACK)
- (11) TRANSPARENT FUCHSIA PLASTIC. (ZIPPER TEETH-BACKPACK)
- (12) BLACK PLASTIC. (ADJUSTABLE BUCKEL-BACKPACK)
- (13) WHITE SPONGE. (INSIDE SHOULDER STRAP-BACKPACK)
- (14) BLACK PLASTIC. (SPRING HOOK-BACKPACK/)
- (15) TRANSPARENT PLASTIC. (INNER POCKET-BACKPACK)
- (16) BLUE ELASTIC. (MESH POCKET PIPING-BACKPACK)
- (17) TRANSPARENT PURPLE PLASTIC. (ZIPPER TEETH-BACKPACK)
- (18) PURPLE COATED WOVEN FABRIC. (PIPING-BACKPACK)
- (19) VIOLET COATED WOVEN FABRIC. (BACKPACK)
- (20) GRASS GREEN COATED WOVEN FABRIC. (BACKPACK)
- (21) GRASS GREEN ELASTIC. (MESH POCKET PIPING-BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.6, 2012

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

6 PHTHALATE CONTENT TEST

BY SOLVENT EXTRACTION AND FOLLOWED BY GAS CHROMATOGRAPHY-MASS SPECTROMETRY (GC-MS) ANALYSIS.

	<u>RESULT (ppm)</u> (1, 2&4)	<u>LIMIT (ppm)</u> (MAX.)
DIBUTYL PHTHALATE (DBP)	ND	1000
DI (2-ETHYL HEXYL) PHTHALATE (DEHP)	ND	1000
BENZYL BUTYL PHTHALATE (BBP)	ND	1000
DI-ISO-NONYL PHTHALATE (DINP)	ND	1000
DI-n-OCTYL PHTHALATE (DnOP)	ND	1000
DI-ISO-DECYL PHTHALATE (DIDP)	ND	1000

	<u>RESULT (ppm)</u>		<u>LIMIT (ppm)</u> (MAX.)
	(3)	(5&6)	
DIBUTYL PHTHALATE (DBP)	ND	ND	1000
DI (2-ETHYL HEXYL) PHTHALATE (DEHP)	ND	ND	1000
BENZYL BUTYL PHTHALATE (BBP)	ND	ND	1000
DI-ISO-NONYL PHTHALATE (DINP)	ND	ND	1000
DI-n-OCTYL PHTHALATE (DnOP)	ND	ND	1000
DI-ISO-DECYL PHTHALATE (DIDP)	ND	ND	1000

REMARK: THE ABOVE LIMIT WAS QUOTED ACCORDING TO SECTION 27(3)(d) OF CANADA CONSUMER PRODUCT SAFETY ACT TOYS REGULATION SOR/2011-17 FOR PHTHALATE CONTENT ON TOYS AND CHILD CARE ARTICLES.

DETECTION LIMIT = 100ppm
ppm = PARTS PER MILLION = mg/kg
ND = NOT DETECTED

TO BE CONTINUED



TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED

TESTED COMPONENTS:

- (1) FUCHSIA COATED WOVEN FABRIC. (BACKPACK)
- (2) BLUE COATED WOVEN FABRIC. (BACKPACK)
- (3) TRANSPARENT PLASTIC. (INNER POCKET-BACKPACK)
- (4) PURPLE COATED WOVEN FABRIC. (PIPING-BACKPACK)
- (5) VIOLET COATED WOVEN FABRIC. (BACKPACK)
- (6) GRASS GREEN COATED WOVEN FABRIC. (BACKPACK)

DATE SAMPLE RECEIVED : MAR.29, 2012

TESTING PERIOD : MAR.29, 2012 TO APR.6, 2012

TO BE CONTINUED

TEST REPORT

NUMBER: SHAH00309935

TESTS CONDUCTED



END OF REPORT